Test Number: 2919487

Independent ¢ Textile

FO. Boy 19458 = ' Ej Service, Inc. 1503 Murray Ave.

Dalton, Georgia 30722-1948  +  Phone 706-278-3013 +  Fax 706-272-7057 »  E-mail; info@itslab.com

TEST REPORT
Customer: Wuxi Fuxing Carpet Co., Ltd July 8, 2008
Subject: Specimens of the submitted sample were prepared and tested in accordance with the

procedures proposed by the Mational Institute of Standards and Technology (formerly
National Bureau of Standards), Technical Note 708 and NFPA 258, ASTM E 662-06.

SMOKE DENSITY TEST (NIST)
Operating Conditions
Irradiance: 2.5 watts/cm® G Factor 132
Thermal Exposure: Non-flaming
Furnace Vollage: a3
Burner Fuel: -
Sample Description

TARAX / PRO-PANTONE Nylon 6,6
Cushion Backing of High Density Recycled Non-Woven
with Bitumen, PVC Free

Test Results
# #2 #3 Average

Chamber Temperature, °F (start) a5 85 a5
Chamber Pressure Maintained positive, under 3" H;O
Minimum Transmittance (TM), % 24% 14% 10%
at, minutes 20.00 20.00 20.00 20.00
Maximum Specific Optical Density (DM) 82 113 132 109
Clear Beam, (DC) 4 4 4 4
DM, CORRECTED (DMC) 78 109 128 105
Specific Optical Density at 1.5 minutes 2 1 1 1
Specific Optical Density at 4.0 minutes 16 18 19 18
Time to 80% DM, minutes 15.00 15.40 16.00 15.47
Time to DS = 18, minutes 4.10 4.00 4.00 403

L. Kent Suddet _

Exccutive Vice President

Chur Temters an zepuirts wre: fos the eaclusive use of the custemcr o wham they ane addressed, and their eommunication o any alhereor the
use ol the name ol Independent Textile Teating Service, Inc., musd receive aur pror srsten appeoval Dt leners and repons apply only @
the sampde sested and ane nol necessar ity ndicative of the qualities of apparently ideniial o similar peoducis. Tle repons anc letvers and
the ramenf the Independist Texnbe Testing Service, Inc., pre not to be used under any circumstanees in sdvertising 1o the general public,
L2 10M (708



Tast Number: 291997

Independent ¢ Textile

gstn%
FO. Box 1948 . 1503 Murray Ave.

Service, Inc.
Dalion, Georgia 30722-1948  «  Phone 706-278-3013 - Fax 706-272-7057 « E-mail: info@itslab.com
TEST REPORT
Customer: Wuxi Fuxing Carpet Co., Ltd July 8, 2009
Subject: Specimens of the submitted sample were prepared and tested in accordance with the

procedures proposed by the Mational Institute of Standards and Technology (formerly
National Bureau of Standards), Technical Note 708 and NFPA 258, ASTM E 662-06.

SMOKE DENSITY TEST (NIST)

Operating Conditions

Irradiance: 2.5 watts/em® G Factor 132
Thermal Exposure:; Flaming 90

Furnace Voltage: 90

Bumer Fuel: Propane

Sample Description

TARAX / PRO-PANTONE Nylon 6,6
Cushion Backing of High Density Recycled Non-Woven
with Bitumen, PVC Free

[est Results

#1 #2 #3 Average
Chamber Temperature, °F (start) a5 85 g5
Chamber Pressure Maintained positive, under 3° H,O
Minimum Transmittance (TM), % 17% 14% 10%
at, minutes 10.20 11.00 10.40 10.53
Maximum Specific Optical Density (DM) 234 245 264 248
Clear Beam, (DC) a7 29 33 33
DM, CORRECTED (DMC) 197 216 231 215
Specific Optical Density at 1.5 minutes 18 14 20 17
Specific Optical Density at 4.0 minutes 147 161 166 158
Time to 90% DM, minutes 8.00 7.00 B.00 7.67
Time to DS = 18, minutes 2.00 2.00 2.00 2.00

L. Kent Suddeth
Exccutive YVice Presidem

Char letters aiml vepaans are G the exi lusive use of the customes 1o whom they are addressed, and their communication bo any othersor the
e ol the rame ol Independens Textide Testing Sevoee, hic | most reoe ive our prorwmirienapproval Cur lomwers and repons appiy oniy 1
Ik sumple tesied gnd are ol necesssanly indicative of the qualitics of apparenily identical or sioni b prosdsss The repoats and leliers umd
e name of the Independen? Texoie Testng Service, Inc., ere notio be used urder amy gircumstances in sdvertiging to the genenal public.
LH2 10M (07061



Test No: 291997

Independent ¢ Textile
5%
PO. Box 1948 " Tzftgwk,?m 1503 Murmray Ave.

Dalton, Georgie 30722-1948  +  Phone T06-278-3013 +  Fax 706-272-7057 +  E-mail: info@inslab.com
TEST REPORT
Customer: Wuwa Fuxing Carpet Co., Ltd July 7, 2009
Subject: Sample(s) of carpet submitted for testing by the customer and identified below:

Sample Identification: TARAX / PRO-PANTONE Nylon 6,6
Cushion Backing of High Density Recycled Non-Woven
with Bitumen, PVC Free

Test Method Conducted
AATCC Test Method 165
Colorfastness to Crocking: Carpets

| Purpose and Scope |

This test mathod is designed to determine the degree of color transfer from the surface of carpets to other surfaces
by rubbing. The intent is to reproduce as nearly as possible true-to-life situations in all constructions whether dyed,
printed or otherwise colored.

[ Procedure |

Test procedures employing white test cloths, both dry and wet with water are given.

Test Specimen Identification aE | Wet Crocking Rating | Dry Crocking Rating |

Eauhbwa 5 5

Key to Ratings
Negligible or no stain
Slight stain
Noticeable stain
Considerable stain_
Severe stain

= (D S | d (LR

L. Kent Suddeth
Excoutive Vice President

O Jettess and vepsirts e o thie enel usive use of thie customer 10 wharm they sre addressed. and their comamanication to any othersorthe
useof the name of Independent Teatile Testing Service. Incmus! receise our prior sTsien approval  Cher komers and Tepons apply anly @
the sample sested and are nol necessarily ndicative of the qualities of apparently sdentical or similar prslucts 1 e reponts snd letiers and
the name of the Independen) Texnle Testing Service, Inc., are not o be uwed under any circumstances in sdvertising 1o the general pubilic
LH2 100 (070



Test No: 291987

Independent J Textlle
; PO, Box 1948 TE, s,_ﬂm inc. 1503 Murray Ave.

Dalton, Georgia 30722-1948  «  Phone 706-278-3013 +  Fax 706-272-7057 + E-mail: info@iitslab.com
TEST REPORT
Customer: Wuxi Fuxing Carpet Co., Ltd July 7, 2009
Subject: Sample(s) of carpet submitted for testing by the customer and identified below:

Sample ldentification: TARAX /| PRO-PANTONE Nylon 8,6
Cushion Backing of High Density Recycled Non-Woven
with Bitumen, PVC Free

Test Method Conducted
AATCC Test Method 16 Option E
Colorfastness to Light (Water-Cooled Xenon Arc)

| Purpose and Scope |

This test method provides the general pninciples and procedures which are currently in use for determining the
colorfastnass, to light of textile materials.

| Procedure |

Samples of the textile material to be tested and the agreed upon comparison standard(s) are exposed
simultanecusly to a light source under specified conditions. The colorfastness to light of the specimen is evaluated
by comparison of the color change of the exposed portion to the masked or control portion of the test specimen
using the AATCC Gray Scale for Color Change or by instrumental color measurement.

Test Specimen Identification o Number of Cycles Rating

See Above 2 (40 AFU's) 5

Key to Ratings
Negligible or no change

Slight change

Noticeable change

Considerable change

‘..l.ul-lhf.l

| Severe change

L Kent Suddeth
Exceunve Vice President

O eflens el vepssnes are e dhe sxelusive uge 2Fhe castarer1s wha they art addressed, and their commurscation io iy otheis o the
use althe name Gr!ndtptndtnl Texnsle Testing hervice, Inc |, must recee carpror smien g pproval. Ourlencrs and reposs spply only o
the summpbe 1ested and are not necessanly indicative of the qual ities of appsaently adennical or ssmilar procucts | he reports and.detsers and
the narme of the Iribepenslent Texnle Testing Serviee, Inc.. are o0 so be abed under any ¢ isourmstances m advertising 16 the veneral public
LHE 108 (070




Test No: 291997

Independent ¢ Textile
n
P.O. Box 1945 5 Te’tﬁ‘ewic?nc. 1503 Murray Ave.

Dalton, Georgia 30722-1948 +  Phone 706-278-3013 - Fax 706-272-7057 = E-mail’ info@itslab.com
TEST REPCRT
Customer: Wuxi Fuxing Carpet Co., Ltd July 7, 2009
Subject: Sample(s) of carpet submitted for testing by the customer and identified below:
Sample Identification: TARAX / PRO-PANTONE Nylon 6,6

Cushion Backing of High Density Recycled Non-Woven
with Bitumen, PVC Free

Test Method Conducted
ASTM D 3936 Delamination Strength of Secondary Backing of Pile Floor Coverings

Scope:

This method covers the determination of the delamination strength of secondary backing adhered to a
finished pile floor covering.

TEST RESULTS

Average: No Separation

I. Kent Suddeth
Executive Vice President

O bemers and repsars e fus U exelosive use of vthe customer o wham they are addoeszed, and their communication io zny sihers orihe
use ol the name of Independeat Textile Teating Service, inc . must receive our pror wrien approvel. O leners and repons apply only o
e sample sested prd are not necessarily mdicative of the qualities of apparently identaasl or simils prodscts T he reports wrd begers and
the name of the Indepradent Textile Testing Service, Inc.. e notio be used i derany sircumstances in advertising 1o the paneral puhlic,
LHE 100 {0700}



PO, Box 1948

Dalton, Georgia 30722-1948

i

Phone T06-278-3013

TEST REPORT

Customer: Wuxi Fuxing Carpet Co., Ltd

Test No: 291997

Independent # Textile

tm%

Service, Inc.
Fax 706-272-7057 =

1503 Murray Ave,

E-mail: info @ ittslab.com

July 7, 2009

Subject: Sample(s) of carpet submitted for testing by the customer and identified below:

Sample Identification: TARAX / PRO-PANTONE Nylon 6,6

Cushion Backing of High Density Recycled Non-Woven

with Bitumen, PVC Free

~ Test Method Conducted

AACHEN Dimensional Stability

ITTS 004

| Purpose and Scops |

This test procedure measures the dimensional stability of textile floor coverings both modular and broadloom when
subjected to varied moisture, heat and dry conditions.

Percent Change
Test Condition Measurement
= 19.6575
MT. 19.6525 -0.025
T o Test Condition Key
MT, 19.6550 -0.013
= = Mg Machine Direction Original Measurement
MT, 19.6500 -0.038 Co Cross Direction Original Measurement
Ty Two (2) hours in an oven at 60° C
HT‘ 196513 0,032 Tz Two (2) hours in a . 1% solution at 20° C
£0.0063" Ta Twenty-four (24) hours in an oven at 60° C
59 Ta Farty-eight (48) hours in standard climate at
Percent Changs 21" C & B5% RH
Test Condition | Measurement
Cy ~ 18.6525 2=
CT, 19.6413 0.057
CT; 19.6400 01064
CT, 19.6350 -0.089
CT. 19.6375 -0.076
4 -0.0150"

1. Kent éudde th

Excrutive Vice President

Chur [etbers aned repiets ane B the exclusiae ase of the 2usiorer 1 whaem they ant addressed, and their communscation to any others of the
use od the reme ol Indepandent Teatile Testng Service, o, must iecevie g prior wrien spproval, Curlemers and reports apgly only 1w
The sarngsbe tested and sre not nocessan ly indicative ofthe qualities of apparently ientical os sinslar prociucls  The reports mnd befiers and
the name of the Indepeident Textile Testing Service, Inc.. are setto be used under any eitcumstanees in advertising tothe general public,

LHZ T0M 0708



Test No: 281997

Independent ¢ Textile

st n$
FO. Box 1948 M 1503 Murray Ave.

Service, Inc.
Dalton, Georgia 30722-1948  +  Phone 706-278-3013  «  Fax 706-272-7057 «  E-mail* info@inslab.com
TEST REPORT
Customer; Wuxi Fuxing Carpet Co., Ltd July & 2009

Subject: Sample(s) of carpet submitted for testing by the customer and identified below:

Sample Identification: TARAX / PRO-PANTONE Nylon 6,6
Cushion Backing of High Density Recycled Non-Woven
with Bitumen, PVC Free

Test Method Conducted
AATCC 134-1996
Electrostatic Propensity of Carpets

| Purpose and Scope |

This test method is designed to assess the static generating propensity of carpets developed when a person walks
across them by controlled laboratory simulation of conditions which may be met in practice, and more particulary,
with respect to those conditions which are known from experience to be strongly contributory to excessive
accumulation of static charges.

Test Conditions:
Chamber Temperature: 70" F.
Chamber Relative Humidity: 20%

Maximum Maximum
Test Results: Sole Underiay Voltage 1 (kV) | Voltage 2 (kV) | A KV
Test | Step Test Meolite Plate Neg. 1.0 Neg. 1.0 Neg. 1.0
Test Il Scuff Test Neolite Plate _ Neg. 1.0 Neg. 0.9 Neg. 1.0
Test lll Step Test Leather Plate Neg.07 | - -
Test IV Scuff Test Leather Plate Neg. 0.2 - Rk -

Soles:
a) Neolite XS 664
b} Suede Leather

Underlayment:
a) Plate: Earth grounded metal plate
b) H/J: Standard 40 ozJyd2 rubberized Hair/Jute cushion

L. Kent Suddeth
Exccutive Vice Prasident

Char letters anad vepuints are B Lhe excl s e ase ol the eustomer 1 wharm they are addressed, and their commanication to any sthers orthe
usc ol the name ol'lnd:p:rhdem Textile '|'r:r|r|p Service, Inc , misl rscevear prioT writien approvel  Crirlesoers ard repons appliv only @
the sampde tessed and are mar necesearily madveative of the qualicies of apparently sdentscal on smilos poducts. The repmrts ol betters and
the rame ol the lndepemlent Texube Testing Scrvice, [nc.. s nos o be wied under any eireumstiness in sdvertising 10the seneral public
LH2 108 fomi0g)




Test Number: 291997

Independent g Textile

estnd
PO Box 1948 = 1503 Murray Ave.

Service, Inc.
Dalton, Georgia 30722-1948 = Phone 706-278-3013 =  Fax 706-272-7057 +  E-mail: infotinslab.com
TEST REPORAT

Customer: Wuxi Fuxing Carpet Co. Ltd July 7, 2009

Subject: Specimens of the submitted sample were prepared and tested in accordance with
ASTM E 648-06 and/or Federal Test Method 372. NFPA 253

FLOORING RADIANT PANEL TEST

Sample Description
TARAX |/ PRO-PANTONE Nylon 6,6

Cushion Backing of High Density Recycled Non-Woven
with Bitumen, PVC Free

Test Assemb

Mounted on 6mm FRC Board
(Using Premium Multi Purpose Adhesive)

Test Results Specimen No. 1 Specimen No. 2 Specimen No. 3
Critical Radiant Flux 0.79 watts/cm’ 0.92 watts/icm’® 0.88 watts/cm?®
Total Burn Length 25.0 cm 18.0 em 21.0 cm

Flame Front Out 16.0 minutes 16.0 minutes 16.0 minutes
Average Critical Radiant Flux 0.86 watts/cm®

Estimated Standard Deviation 0.07 watts/cm®

8.0% coefficient of variation

.. Kent Suddeth
Executive Vice President

Our letlers and repuirls are Ton thiee nelosiee use ol the cos e o whom gh.:_-_.' are addressed, and thed SOMmenCalion 9 asy olhéss o the
use ol the name of Independent Textile Testrg Service. Inc.. must reteve o s writtenappaoval - Cherletters and reports apply only B
the sample teshed and sre not neceesanly indwanve of the qualities of apparenily identical or similar prociects, The repsans and leners and
the rame of the Independent Textile Testing Service, Inc , erenol (o be used under any circumsances in advemising s the general public
LH2 oM (TT0E)



Test No: 292201

Independent ¢ Textile

P.O. Box 1948 . Tz’ t‘"% 1503 Murray Ave.

Service, Inc,
Dalton, Georgia 30722-1948 = Phone 706-278-3013 = Fax 706-272-7057 +  E-mail: infot@inslab.com
TEST REPORT

Customer: Wuxi Fuxing Carpet Co., Lid July 16, 2009
Subject: Sample(s) of carpet submitted for testing by the Customer and identified below:
Sample Identification: TARAX / PRO-PANTONE Nylon 6,6

Cushion Backing of High Density Recycled Non-Woven
with Bitumen, PVC Free

__Test Method Conducted

ASTM D-5252 Hexapod Drum Tester

ISOITR 10361 Hexapod Tumbler

Ratings Based on CRI TM-101 Photographic Scales

APPARATUS: WIRA INSTRUMENTATION HEXAPOD TUMBLER CARPET TESTER
PROCEDURE:

The test specimen described above was subjected to the reported cycles of *Hexapod” tumbling,
removing the specimen every 2,000 cycles for restoration by vacuuming.

An Electrolux upright vacuum cleaner (Discovery Il) was used, making four (4) forward and backward
passes along the length of the specimen.

The samples were assessed using day-light equivalent vertical lighting (1500 lux). Samples were viewed
at an angle of 45 degrees from 1% meter distance, judging from all directions.

TEST RESULTS:
OVERALL
NUMBER OF HEXAPOD CYCLES APPEARANCE
CHANGE
12,000 3.0
Key to Ratings
5 = Negligible or no change
4 = Slight change

3 = Moderate change

2 = Considerable change

1 = Severe change

L. Kent Sudd@h
Executive Yice Presidem

Orur betters and repons are fou the excletive i of e costorner b whom they are addressed. and chisir SOMETYURICELISR 1o any athers o the
usezgl the name of Indeperdeas Textile Testmp Service, Inc., mist receive our priar writhenapproval. O femess and regorts apply only ke
Ut saprlee besdid anad e mod neecssanby indicative of the quaditees of apparenthy identical or similer products. The repons and letters ansd
ke name of ke Independen Textile Testing Servce, Inc, ane ot 1o be wed urder ary cincumsances = advertising oo the general public,
LHI 18 [T



Test Fa.m”m This repod s confidential, Mo pant may be

; ysed for advertising of public announcemant
1265 Kennestone Circle without writter permission: - Results aciply only

Marieﬂ:a, GA 30066 o the sampleis) lested
i Report Number
813287
Page 1 of 1
Independent Textile Testing Services, Inc July 13, 2008
P.D. Box 15848 P.O. # 60108

Dalton, GA 30772
Altn:  Kent Suddath

MICROBIAL ASSAYS TEST REPORT

Sample Information: WWuxi Fuxing / Tile
1987

Date Received: July 03, 2000

Date in Test: July 08, 2008

Date Compileted: July 08, 2009

Test Information: Test Code: 110730

AATCC Method 174, Part |
Procadure #: MAZ14ITT.201

“ oyt e
Sample ID | Carpet Side aureys pneumoniae
; T | ATCC 6538 ATCC 4352
! . Fibers | 1
' 1 l Backing , i i R |

Additional Test Information:

Sample Size: 20 mm disc

Cufture Medium:  MNutrient Broth
Inoculum Carrier; Sterlle Water
Growth Medium:  Nutrient Agar

Interpretation of Results:

Ml = Mo Inhibition of growth
CZ = Clear Zone of Inhibition f zone width
| = Inhibitlon of growth under the sample only

General Services Administration (GSA) Technical Requirements:

The zone of inhibition must be a minimum of 2 mm for Gram positive bacteria and a minimum of 1 mm for Gram negative
bacteria lo be acceplable. In addition, any growth in the contact area is unacceptable. One specimen (fiber up or fiber down)
must pass the kast.

|II
4
37 AR 4’@& 071369
ﬁiﬂhninaﬁw\ﬁﬁr Date

Testing conducted in accordance with current Good Manufacturing Practices.

II”H'I"I'H 1265 Kennestona Circle « Manetta, GA 30066 » BBB.B47.86833 « 770.514.0262 » Fax 770.514.0294




Test FECH“YI Tha regort 18 conidential  No parl may be 1p}mllxl nn-'lTee

; used for advenising ar publie annauncement
125.5 Kennestone Circle withoul written permission. Resuls apply only
Marietta, GA 30066 fo the sampleds) tested
* ‘Report Number
813288
Page 1 of 1
Independent Textile Testing Services, Inc July 14, 2009
P.O. Box 1048 P.O.# B0109

Dalton, GA 30772
Attn: Kent Suddeth

MICROBIAL ASSAYS TEST REPORT

Sample Information: Wuxi Fuxing / Tile
1867

Date Received: July 03, 2008

Date in Test: July 08, 2002

Date Completed: July 10, 2008

Test Information: Test Code: 110740

AATCC Method 174, Part 1l
Procedure # MAZ215ITT.201

| Inoculum Concentration swh’iﬂéﬂ:&” M:;g‘lm i
{CFU /0.1 mL)
|”"__ 22x10° 1.6 x 10°
Initial Contact e
Time | 14x10° 20x10°
Sample #1 | 24 Hour Contact |
| (CFU | sample) | Time | <1.0x 10° <1.0x 1{)? =
| | Percent
| Reduction ' = 0903 % =09 95 %

Additional Test Information:

Pre-Treatment: Sample(s) pre-wet with sterile water containing 0.05 % Triton X-100.
Sample Slze: 48 mm disc

Culture Medium:  Soybean Casein Digest Broth

Inoculum Carrier:  Phosphate Buffered Water

Growth Medium:  Nutrient Agar

Meutralizer: Letheen Broth

Genearal Services Administration (GSA) Technical Requirements:

A minimum of 80 parcent reduction against each organism is required. / /
/Z 2 p e S e D71 V=47
LJWHHIGWNMF Date

Testing conducted in accordance with current Good Manufacturing Praclices.

“I||Hl|l|| 1265 Kennesione Circla « Maretta, GA 30068 = 888.847.86833 « 770.514.0262 - Fax 770.514.0294



used for adverising or public announcamant al-)w“xl nIlIlTec

Test Facility: This report is confidential.  No parl may be
1265 Kennestone Circle without written permission. Results ap
. [ It e & apply only
Marietta, GA 30066 Lo he sarmpleis) tested,
5 ' Report Number
i 813289
Page 1 of 1
Independent Textile Testing Services, Inc July 17, 2009
P.D. Box 1848 P.O. # 60109

Dalton, GA 30772
Attn, Kent Suddeth

MICROBIAL ASSAYS TEST REPORT

Sample Information: Wuxi Fuxing / Tile
1997

Date Received: July 03, 2009

Date in Test: July 08, 2009

Date Completed: July 15, 2008

Test Information: Test Code: 110750

AATCC Method 174, Part il
Procedure #: MAZ216ITT.201

Aspergilius niger ATCC 6275
| Sample ID Inoculum Level: 1.1 X 10° CFU/ 1.0 mL
’ . Flbers il Backing
e=cl NG/NZ Micro f 10 %
Additional Test Information:

Fre-Treatment:  Sample(s} pre-wet with sterile water containing 0.05 % Triton X-100.
Sample Size: 38 mm disc

Culture Medium:  Sabouraud Dextrose Agar

Inoculum Carrier:  Sterile Water

Growth Medium: Sabouraud Dextrose Agar

Interpretation of Results:

NG = No growth on sample / growth-free zone width

Micre = Microscopic growth on sample {visible only under the microscope) / percentage of surface grawth
Macro = Macroscopic growth on sample (visible to the eye) / parcentags of surface growth

NZ= Mo Zone

General Services Administration (GSA) Technical Requirements:
Any growth on tha specimen is unacceptable. One specimen (fiber up or fiber down) must pass the test.

%4 ” /&W 0217 7

“I‘E‘&hnlnal lewer

Tesﬂng cunducfed in accordance with current Good Manufacrunng Practices.

II|I|II"III 1265 Kennestone Circle » Marietta, GA 30086 - 888.847.6633 - 770.514.0262 « Fax 770.514.0204
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